CLIENT: MNextstone
PO Box 648
Henderson, CO B0B40

Test Report No: 877121 Datea: May 3, 2004
SUBJECT: AMNSI Z124 Colorfastness Test.
REFERENCE: Latter.
SAMPLE ID: Three samples of material was submitted by the client and identified as
“Siding panels, B-1, B-2 and B3".
PROCEDURE: Xanon Arc (colorfastness) was performed in accordance with ANSI
2124 .1, Section 5.1 for 200 hours.
RESULTS: 6.1  Colorfastness Pass
Specimen Color Change (AE)
B-1 0.0 2, maximum
B-2 0.0
B-3 0.0
TEST DATE: &4/ 26/04.
GONCLUSION: The submitted samples do comply with the requirements of ANSI 21241,
Section 5.1.

CERTIFICATION:  The tests reported here were conducted under the continuous direct supervision of
5GS U.5. Testing Company Inc., Tulsa, OK.
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